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2. Eidksk 4 (B /Main Shaft & Thread Take-up Components (Dry Head)

2 CHHD

1

4. FERor 4%/ Presser Bar Components

FENO.| 2AHEfS  Part NO. 2 PartName AR Description . Number
1 101511010 T IATONO /647x40 L 11 Screw SM9/64"x40 L=11
2 [0128002 JE T 05 6T 4 Washer
3 [13811029 R Hand lifter
4 001004 [o2is]z: Rubber ring
5 1011000200 T A Hand lifter cam asm.
6 [101520001 HAL R R Screw
7 0128015 DAL e 8 () Washer
8 1011200100 I H BT R LA 434 Lift front lever component
9 10112013 I H R Knee lifter pull rod
10 [HO5003 GB/1896-1986F%4E 5 Snap ring
1 10112010 e B Lifting plate

FENO.| 2AHEfS  Part NO. EA PartName LR Description Hh Number
1 12226001 PRk AT Y Thread take-up connecting rod pin 1
2 101515001 PHETSM15x647x28 L 15 Screw SM15x64"x28 L=15 1
3 12205001 PRER AT Needle bar crank rod 1
4 1223800100 PRERFF 4 £H 1 Thread take-up lever asm. 1
5 1220400200 Prek R Thread take-up crank 1
6 12205002 &) AF EFFLH A Needle bar cradle rod 1
7 101517001 PRI RREAST SM9/647x40 L 6 Screw SM9/64"x40 L=6 1
8  [101515004 EIFFUNITER |S024T  SM9/327x28 L 16 |Screw SM9/32"x28 L=16 1
9 |101S11003 EIAF U GRS ETSMO/327x28 L 16 Screw SM9/32'x28 L=16 1
10 12804001 EJFF AR Needle bar crank 1
1 |101515002 SRR BEETML /47 x40 L 6 Screw SM1/4"x40 L=6 2
12 [B10003 AR beating 1
3 12203001 ERTIESS Main shaft front bushing 1
14 [S10009 BHET Screw 2
15 402511012 PHETSM15/647X28 L 9 Screw SM15/64"X28 2
16 |12801005 ) 1R g b Balance 1
17 12203002 B LE Main shaft bushing mid 1
8 10108001 A E Main shaft thrust collar 1
19 [101514001 AR EATONI /17540 L 6 Screw SM1/4'x40 =6 2
20 H03002 P20 Snap ring 20 1
21 11310014 JERHmLR Feed eccentric cam 1
22 10112017 pr SRV Cover plate 1
23 10151013 JERHRLAE ST SM1/47x40 L 13 Screw SM1/4"x40 L=13 2
24 [101511005 P4V IEET SM9/647x40 L 5 Screw SM9/64"x40 L=5 2
25 |12803014 L AE e Main shaft bushing,rear 1
26 10122008 s Main shaft 1
27 [H03001 GB/1894. 1-1986+4 815 Snap ring 15 1
28 12802029 Ay Main shaft Handwheel 1
29  [10122012 LAl Rubber plug 1
30 |S05218 GB/170. 1-2000P4 75 H I 4TM5 X 22 ($4)  [Screw M5x22 1
31 GB/T93-1987 HHES Spring washer 5 1
32 13811021 FEI% lable 1
33 [114513001 JK- LR LS ETMG X 20 Screw M5x20 3
34 |GB/T93-1987 HHES Spring washer 5 3
35 10133045 MIA-25A14% - FRALLAN Motor 1

3 101520004

A B AT ST SMS/167 x32

Hinge Screw SM3/16"x32

4 101520003

JEFLAT 4 7 4T SM15,/64” x28

Hinge screw SM15/64"x28

3 17

7
7
7
7
7
2
2
7
7
2
7
7
7
15 10112014 Fiagacyil) g A Knee lifter back lever 1
6 10112015 I H I TRAT Knee lifter connecting rod 1
17 1011200100 6 RTRL AT Knee lifter lever asm 1
18 [1381027 4T Press regulating screw 1
19 [1381102700 AT A Presser regulating screw nut asm. 1
20 |13811028 PR Press regulating nut 1
21 10102003 TS Press regulating guide bar 1
22 |n427033 P Press regulating spring 1
23 [13809030 PSR Presser bar guide bracket 1
24 01515007 JEATSARET  SML/47x40 L 8 Screw SM1/4"x40 L=8 1
25 [10122112 AR E Pressure bar oil cover 1
26 |10103012 HEAFRE Presser bar bushing,lower 1
27 (12802002 A Presser bar 1
28 |101ST1009 WEHEMZET  SM9/647x10 L 10.5 Screw SM9/64"x40 (=105 1
29 |1281600500 T RIAELAE (3/167) Presser foot asm 1
30 1329020 F4E 5 Snap ring 5
31 [101520002 FALR TR 2504 Screw 1
32 [10128015 PR H ] () Washer 1
33 [10m12012 FALRTIR Wire release plate asm 1
34 10126003 AL EHAT Thread release supporting pin 1
35 [HO5012 AR SHET 1 Snap ring 1
36 10128001 TALREHATER) Washer plate 1
37 [10127003 ThekReT I Spring 1
38 HO05003 F4E 5 Snap ring 2
7

39 10127008

FAE TR Ry 3

Reset spring

3. &HFF. B4, THE4/Needle bar,Upright Shaft & Hook Driving Shaft Componel

bl
5557 56
59 10 58
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1. Hl5E. $h3E5-4#4/Machine Frame & Miscellaneous Cover Components 2. EiBkek e () /Main Shaft & Thread Take-up Components (Oil Head)
F#EN0.|  ~AE4S  Part NO. 2 PartName LR Description i Number J#5NO AHEfS Part NO. 2 PartName LR Description i Number
1 101511001 )5 EIZETSME/16” X 28 1. 9 Screw SM3/16"x28 L=9 3 1 1326013 PRER R Thread take-up connecting rod pin 1
2 10122003 AR S L Rubber plug 2 2 101515001 I HRHE4T  SM15/647x28 L 15 Screw SM15/64"x28 L=15 1
3 13837002 1R Head card 1 3 11305010 PRER AT Thread take-up connecting rod 1
4 302893 MR (i) Face plate asm 1 4 |HO5013 GB/1896-198614 Snap ring 1
5 |13813005 1EER4 Thread guide left 1 5 |M328010 %) washer 1
6 [101S11007 T EREIEETSMIT/647 X 40 L 6 Screw SM11/64"x40 L=6 1 6 [10112003 FAFWLARS Needle bar crank protecting plate 1
7 1012214 TR Face plate gasket 1 7 1013800100 PRERAT o 1 1 Thread take-up lever asm. 1
8  [101511027 [T AEATSML /87 X 44 L 3.4 (F) Screw SM1/8"'x44 =34 1 8 (10124001 PRERATIRE | UK Needle bearing 1
9 |11412082 MR () Face oil shield asm. 1 9 |11310012 PRR U3 Thread take-up crank 1
10 |10123002 E4F [ fase Rubber plug 1 10 |10105002 £ FF IR Needle bar connecting rod 1
1 10122013 EIAF L3 L5 Rubber plug 1 1 101517001 PRERURIZAET (FofE) Screw 1
12 [10122005 ki e TR T 28 Rubber plug 1 12 [101515004 AT UGS 40847 SM9/327x28 L 16 |Screw SM9/32'x28 L=16 1
13 |10122004 LI FF T B A5 Rubber plug 1 13 [101S11003 FIAF U L85 ETSMO/327x28 L 16 Screw SM9/32"x28 L=16 1
14 |101S11004 PRESATI B HHATSMS/167 X 28 L 7 Screw SM3/16"x28 L=7 1 14 12804001 EIAF N Needle bar crank 1
15 [13812018 PR AT Thread take-up lever cover 1 15 [101S15002 JERH RSB REETML/47x40 L 6 Screw SM1/4"x40 L=6 1
16 101511004 PRESATI B HHATSMS/167 X 28 L 7 Screw SM3/16"x28 L=7 1 16 1280300500 AT E A D Main shaft bushing front 1
17 |13512004 EY A 3-hole thread guide 1 17 12801005 1) 7 34 K i Balance 1
18 10122005 Phek AT AL g Rubber plug 1 18 402511012 HHAETSM15/647X28 L 9 Screw SM15/64"X28 2
9 14511015 B2k ) JIRETSMO/647 X 40 L 6 Screw SM9/64"x40 L=6 2 9 12203002 Tl g Main shaft bushing mid 1
20 [11419001 B2k ) Knife 1 20 [101514001 LA EIATSMI/47x40 L 6 Screw SM1/4'x40 L=6 2
21 20722002 ThEE Rubber plug 1 21 10108001 R Main shaft thrust collar 1
22 10122113 )5 G Side plate gasket 1 22 |HO3002 F1FE20 Snap ring 20 1
23 (302892 Je BB (D Side plate 1 23 (11310014 PERMRLE Feed eccentric cam 1
24 |101511001 )5 EHIZETSME/16” X 28 1. 9 Screw SM3/16"'x28 L=9 1 24 |10112017 JERHR L4 AR Cover plate 1
25 [1013001900 LEDLS H O 1 LED asm 1 25 [101S1013 SEREMRLERIRET  SM1/47x40 L 13 Screw SM1/4'x40 L=13 2
26 |101S11001 5 ERRIEATSMS/16”7 X 28 L 9 Screw SM3/16"x28 L=9 1 26 |101S11005 FE )V IBET  SM9/647x40 L 5 Screw SM9/64"x40 L=5 2
27 |10M3051 LR AR Cord hold 1 27 12803014 R =TS Main shaft bushing,rear 1
28 110122009 JK—L9R BB BZETMB X 20 Screw M5x20 1 28 10122008 R Main shaft 1
29 W01009 GB/197. 1-1985%4F 5 Washers 4 29 HO3001 GB/1894. 1-198634 [ 15 Snap ring 15 1
30 10133100 ElA-25A"1"4% AL 25 (119) Electronic control box 1 30 12802030 R Main shaft Handwheel 1
31 114530001 JK-8990-0126854% (754 Thread take-up crank 3 31 13811021 FHRINF lable 1
32 [10122006 SN 4 AL g Rubber plug 1 32 (10133045 MIA-25A 145 AL Motor 1
33 10122007 YRR Rubber plug 1 33 |GB/T93-1987 gt Spring washer 5 3
34 |10M3004 e Thread guide right 1 34 |114513001 JK- LR HULEETMG X 20 Screw M5x20 3
35 101511007 F LR IETSMLL/64” X 40 L 6 Screw SM11/64"x40 L=6 1 35  |10122012 ALz Rubber plug 1
36 101515006 HHETSM15/64”x28 L 7 Screw SM15/64"x28 L=105 1 36 |GB/T93-1987 P Spring washer 5 1
37 |401516001 R EESMY/64” x40 Nut SM9/64"x40 1 37 |S05218 GB/170. 1-2000P9 7S FBE4TMG X 22 (B4R)  [Screw M5x22 1
38 141301 [l R 2k ) Thread guide 1
39 {10126030 TALRET Tension release pin 1
40 [10122014 PR 4 R0 Rubber ring ! 2 ( \‘EH N
41 [101S15005 o2k |4 HEETSMY /647 x40 L 5. 5 Screw SM9/64"x40 L=55 1 36/ Y
42 |10127001 Prek Thread take-up spring 1
43 [10103011 PREE A Thread tension base 7 PN
44 11012005 LR Thread tension disk 2 P
45 1012006 BT Disk stopper 7 / , }
46 (101530002 JesppRkT Thread tension post 1
47 {10127002 E Thread tension spring A 1
48 (10112007 LR B Thread disk rotating stopper 1
45 [101516052 R Thread tension nut 1 L
50 1381300500 LR BRI Thread tension asm. 1
51 WO06001 ST 52 Electronic control box 1
52 |206511002 JK-788-1175-3844T Screw 1 7
53 |10113041 _HE 2R 2-hole thread guide 1
54 (101512001 A Machine head stud 4
55 101511019 R FIEATOMS/327x56 L 2 Screw SM3/32'x56 =2 2
56 10115002 R Slide plate 1
57 |10127009 b Slide plate spring 1 b
58  [101517002 £ AR BEET Screw SMT1/64"x40 L=85 2 ,/ \T
59 12815014 £1R3/16 Throat plate 1 i
60 (101517002 £ AR BEET Screw SMT1/64 " x40 L=6.4 2 é
61 [12815012 HBHEIR 1 Auxiliary needle plate 1 9
62 114511015 H£R ) JHEETIMY/647 X 40 L 6 Screw SM9/64"x40 L=6 2
63 12811004 A Drop hopper 1
64 12812034 Binding 1
65 [12815013 AhBhE IR 1L Auxiliary needle plate IT 1
66 (12809004 [Ebut:Sa Hemming support 1
67 |12809005 A Shim 1
68 [SO1001 GB/T65 1985424] M4x7 Screw M4x7 2
69 |S01001 GB/T65 1985424] M4x7 Screw M4x7 2
70 [101517002 AT Screw SMT1/64 " x40 L=6.4 2

5. #ER 3 414/Feed Mechanism Components

FENO.| 2AHEfS  Part NO. 2 PartName LA R Description HE Number
1 10105007 R AT Reverse feed connecting rod
2 N426021 R AR Connecting rod pin
3 101511005 Screw SM9/64"x40 L=6
4 10101053 Feed regulator
5 10403017 Feed regulator bushing
6 [101s1023 P AR EEATOM3/167x28 L 6.5 [Screw SM3/16'x28 L=6.5
7 10126045 2R Feed regulator stud
8 10122016 Y BT OB Rubber ring
9 [101m07000 WAl L1 Knob component
10 [101511022 FERHHREHIRZETMS/167x28 L 18 Screw SM3/16'x28 L=18
n 10126011 s lliptec] Feed rocker crank pin hinge
12 101520005 SM9/327x28 Screw SM9/32"x28 L=13.5

13 10104002

A AT A AT ARET
JLH U

Feed rocker shaft crank

FENO.|  AHEMS  Part NO. 2 PartName LR Description H Number
1 10122013 EIFF Lol Rubber plug 1
2 10103009 IR £ Needle bar bushing upper 1
3 12802009 £FF G Needle bar (Oil Head) 1

12802008 FHT(DLCALER) Tl Needle bar (Dry Head) 1
4 10138002 £ R Needle bar connecting rod 1
5 [101s11005 4T SM9/647x40 L 6 Screw SM9/64"'x40 L=6 1
6 10103010 £ THE Needle bar bushing lower 1
7 12813002 £ PR ) Needle bar thread guide 1
8  [10m7001 &I DBx1#14 Needle 1
9 10113009 £ HF T4 Bk Lower bushing thread guide 1
0 [101511006 Z4[MAT GHO) SMI/8'x44 L 4.5 Screw SM1/8"x44 L=4.5 1
1 [10109001 A Slide block 1
12 |01s1008 IR GELETMI1/647x40 L 8 Screw SMT1/64"x40 L=8 2
13 [10109002 FIAFEKIR AL Needle bar guide 1
14 [10425004 R R i Upper shaft bevel gear 1
5 10425003 U2l |- ik Upper small bevel gear asm 1
16 10425002 U2 AT ik lower large bevel gear asm 1
17 101515007 VR IEETOM1/47x40 L 7 Screw SM1/4"x40 L=7 2
18 [10425001 Ttk Hook drive shaft bevel gear 1
19 101515007 VR IEETOM1/47x40 L 7 Screw SM1/4"x40 =7 2
20 101515007 VR IEETOM1/47x40 L 7 Screw SM1/4"x40 L=7 2
21 101515007 VR IEETOM1/47x40 L 7 Screw SM1/4"x40 L=7 2
22 101515006 M BRETMI5/647x28 L 4.7 [Screw SM15/64"x28 =47 1
23 10403014 =3RS Upright shaft bushing upper 1
24 10102007 [ Upright shaft 1
25 (10403013 EATAE Upright shaft bushing lower 1
26 |10403012 R eSS Hook driving shaft bushing back 1
27 [10108002 T4k E Hook driving shaft snap ring 1
28 [10122015 JK-5550-0510 T 4t Thtust collar 1
29 10102006 T4 Hook driving shaft 1
30 |11303001 B EES Hook driving shaft bushing front 1
31 [10123009 TR Oil wick 1
32 [101530005 TR i BT set screw 1
33 |1018006 W E T R R e (T RAEZIE D) |Hook asm ( Hirose ) 1
34 [10m8003 Bt Bobbin 1
35  [10m8501 e Bobbin case asm. 1
36 [10112016 FEME A Finger postioner 1
37 |01smon AHURREET  SM11/647X40 L 13 Screw SM11/64"x40 L=13 1
38 |1015M012 TAMRIBEIBEET  SM11/647X40 L 4.8 Screw SM11/64"x40 L=4.8 2
39  [101515006 Tht)S I ETMIT/64” X 40 L 7 Screw SM11/64"'x40 L=7 1

14 [101511016 SR ARERETSMS/167x28 L 14 Screw SM3/16"x28 L=14

15 400093 Fh ) TR Connecting rod

16 [101511016 JERIANEZET  SM3/167x28 L 14 Screw SM3/16"x28 L=14

7 10104004 EiaZ ) Feed driving shaft crank

8 400091 SRR Rocker shaft connecting rod
19  |10126006 o Bum ] Connecting rod pin

20 101516003

A TR AR SMY/327x28 L 4

Hinge Screw SM9/32"x28 L=4

21 10102008

JERA

Feed rocker shaft
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5. 5kl 84 /Feed Mechanism Components

F#EN0.|  ~AEfS  Part NO. 2 PartName LR Description #  Number
22 [n202001 A Feed driving shaft 1
23 [101515006 JK-5550-0330K2k 3 44T Screw 1
24 101515013 HHETSM15/647x28 L 10 ScrewSM15/64"x28 L=10 1
25 (302933 FIEERTF (BED Reverse feed lever asm 1
26 10103024 it S TEES Reverse feed shaft bushing back 1
27 ]10102023 ilfedv s X Reverse feed shaft 1
28 10122017 i pes SR Rubber ring 1
29 10108003 TR Feed rocker shaft snap ring 4
30 [101515002 RS AT M1 /47x40 L 6 Screw SM1/4"x40 L=6 2
31 [10403015 e Bushing 2
32 [Ho3001 GB/1894. 1-198614[E 15 Snap ring 15 2
33 [10108003 yorEatel Feed rocker shaft snap ring 1
34 [101515002 SRR BEETML/47x40 L 6 Screw SM1/4"x40 L=6 2
35 (10403015 g Bushing 1
36 [HO3001 GB/1894. 1-198614[F 15 Snap ring 15 1
37 (10104007 Lz e AL Driving shaft crank 1
38  [116511005 A SO REZETSMI1/647x40 L 13 [Screw SMT1/64"x40 L=13 1
39 [12814005 HRA3/16 Feed dog 1
40  [10107001 AL Feed bar asm. 1
41 [101S11016 SM3/167x28 L 14 Screw SM3/16"x28 L=14 1
42 [10128003 A R AT S Washer 1
43 [101S11025 BAIEETSMIL/647x40 L T Screw SM11/64'x40 L=7 2
44 [10126013 AR Feed bar pin 1
45 10101003 B Feed bar bed. 1
46 |400689 AU ORF) Feed bar asm. 1
47 [101s1018 JERLAIRET SM1/87x44 L 6 Screw SM1/8"x44 L=6 2
48 101515010 TEWIEET  SM15/647x28 L 10.5 Screw SM15/64"x28 L=10.5 2
49 [10126009 SRR Y Left pin 1
50 |10126007 AL BT Connecting pin 1
51 10109005 SRR B Feed short shaking plate 1
52 [10109004 LB Feed long shaking plate 1
53 [10126007 BT AR Connecting pin 1
54 [1010100200 T B AR A Feed shaking plate bed 1
55 (10126010 JERHEREE B components Right pin 1
56 (101515010 TEIBEATSMI5/647x28 L 10.5 Screw SM15/64"x28 L=10.5 1
57 [na270m JERHA W IE Spring 1
58 HO5003 F4ES Snap ring 5 1
59 11412081 BV AL et Pull spring fixing plate 1
60 [101270T1 % ) Reverse feed pull spring 1
61 140402700 FF R I AR 2 A Feed reverse crank asm. 1
62 |11321005 v Tube 1
63 [114530007 L B AT Screw 1
64 |W02015 GB/193-1987  SAEHEEM Spring washer M4 1
65 N4516004 HEAESM11/64” x40 Nut SMT1/64"x40 1
66 [SO1102 54T Screw 1
67 1329020 Snap ring 5 1
68 10126015 Pin 1
69 10127010 Spring 1

8. ¥1J1EH#H Knife Components

10 (D

2

10. HL3LBAE(1)- 4R 41 #F/Machine Head Accessories(1)-Thread Stand Components

FENO. | AFEMS Part NO. LR PartName R Description B Number

12726001 YULMERR (L) Pin (Dry Head) 1
: 12826003 YIIMER G Pin (0il Head) 1

12710002 YIRS (D Knife cam (Dry llead) 1
2 iastoo0r YIIME CHED Knile cam (0il Head) 1
5 12705003 IR (D YIJJERF (Dry llead) 1
) 12805003 I IR ) YIJJERF (0Ll llead) 1

1272400100 YRR (LD Knile connecting rod bearing (Dry le 1
4 B0O7041 GB/TH846 19867l AKK25x29x10(H i) |Knife connecting rod bearing (Oil He: 1
5 [12812005 B Cover plate 1
6 12809001 RS Slide bolck guide rail 1
7 101811008 IFRTHUSET  SM11/647X40 L 8 Screw SM11/647X40 L 8 2
8 [12809002 e Slide bolck 1
9 12804002 Y VAT Knile driving stud connection asm 1
10 [209811009 LEPEFLRIEAT SM9/647x40 L 9.5 Screw SM9/647x40 L 9.5 1
y 12802006 Y M (DLC) (D Knile shalt (Dry Head) 1

12802011 I CRED Knile shalt (0il lead) 1
12 [12803001 b)) £ Bushing 1
13 [12804003 s Knife driving rod clutch bracket 1
14 [12811001 ) Ba iesl Knob 1
15 [201816003 N0 Nut 1
16 [12801002 B Cap 1
17 [12827001 YIS Spring 1
18 [12827002 YIS Spring 1
19 [12826002 YIS FERY Pin 1
20 12805001 s Knile release rod 1
21 [N01018 GB/T6170-198675 FI 1 £ GB/T6170-1986M2. 5 Nut M2, 5 2
22 12826001 O Knife driving rod clutch pin 1
23 12812031 Y FET TR Knile bed component pull down handle 1
24 12827008 HLUBRE spring 1
25 [128511001 MR SHET Screw SM3/167x28 L 14 1
26 113520001 TEATEETSMI1/64” x40 hinge Screw SM11/64”x40 1
27 128517001 BIJAUEET SMLL/647X40 L 8 Screw SM11/647X40 L 8 1
28 [12801032 S Knile bracket 1
29 12819001 L)) Knile 1
30 |12812006 LB Press plate 1
31 [101811027 BE4T  SM1/87x44 L 6 Screw SM1/87x44 L 6 2
32 101811023 JERL Y AR MR ARETSMB/167x28 L 6.5 |Screw SM3/167x28 L 6.5 1
33 12827007 YIS b 5 Spring 1
34 1280100300 ) A Knile bed component 1
35 [12802021 YA (DLC) Knile bed shalt 1
36 12805004 YIS (DLC) Knile bed guide rod 1
37 12828001 Y) ISR RRAT S Washer 3
38 209812001 YIS HFRAT SM11/647X40 L 8 Screw SM11/647X40 L 8 2
39 12803003 YIRS A & Knile bed component bushing right 1

7. SR 3341 #k/ Bobbin Components

22 11451003

TRETSM3/16” X 28 L 10

Screw SM3/16"x28 L=10

6. B4/l Lublication Components

23 |1381300600

Bobbin thread tension asm.

24 113811004

Thread tension nut

25 |11427006

Spring

26 |10112005

Thread tension disk

27 1413022

Thread tension guide plate

28 |112513004

Screw

JFENO.|  AHEES  Part NO. E 7 PartName ZHHR Description R Number
1 1383103900 sl BRI 1 Bobbin winder asm. 1
2 114511008 HEETMAXE Screw M4x6 1
3 GB/T97.1 S Washer 1
4 [1om3030 LRI Thread press control plate 1
5 10111120 Bl Wwinding pad 1
6 13831101 Lol 38 B 1 Bobbin winder bed 1
7 GB/T 896-1986 H O 5 Snap ring 1
8  [10127061 e Spring 1
9 13812110 AR Regulating plate 1
0 1010030 ezl N F Bobbin winder cam 1
il S09045 HEET Screw 1
2 1380510600 sl 38 T FTAH A Bobbin winder connecting rod 1
13 [13827103 G ENE spring 1
14 (10127060 Pk Spring 1
15 |GB/T 896-1986 H O Snap ring 1
16 (13802111 LoEh 28 T4 Bobbin winder mian shaft 1
7 13802026 Bobbin winder cam shaft 1
18 |S0S103 Screw 2
19 13831102 Bobbin winder wheel 1
20 [oomo O Ring 1
21 |1n422062 L Washer 1

3
1
1
1
2
1
1
1

29 114516001

Nut SMT1/64"x40

F#EN0 AHEfES Part NO. EAS PartName TR Description #  Number
1 11211004 TR 0Oil sight window 1
2 [10122019 T E O Rubber ring 1
3 [n421008 LA Main shaft oil tube 1
4 101530008 PEsuR s Oil pump connecting stud 1
5 11329010 H O 10 Snap ring 10 1
6 10121001 T4y Hook driving shaft oil tube 1
7 10112020 T AR Oil pump installing base 1
8 W03002 Bk~ Spring washer 1
9 [o1sm0m JEHIBEETSMI1/647 X 40 L 9.5 Screw SMT1/64 " x40 L=9.5 1
10 [10103022 TR £ 0Oil pump bushing 1
n 101530007 Jie -t Plunger Screw 1
12 10127013 FEEE Plunger spring 1
13 [10122018 ol A Plunger 1
14 |10120001 TR Oil pump 1
15 [S04093 HAEIRET Screw 3
6 1011003 TGN F Oil pump impeller 1
7 10112021 TGN FE AR Oil pump impeller cover 1
18 10111007 TS Lubricating oil pump cover 1
19 101530006 4T Screw 3
20 1012000100 TG Lubricating oil pump component 1
21 [1015M026 HHATSM15/647 X28 L 9 Screw SM15/64 " x28 =9 1
22 10136001 e N Rubber joint 1
23 |w02004 GB/T93-19875H M6 Spring Washer M6 1
24 [n321002 e Hook oil tube 1
25  [10112022 FetR LIS AR Tube holder (lower) 1
26 [13827014 VI Y T Spring 1
27 |M3S30001 TR A BR4T Screw 1
28 [10423005 AR Oil wick 1
29 10127015 o e i A Oil felt clamp 1
30 10123006 ol S Oil felt felt 1
31 [101ST1004 PRERFT S IEETOMS /167 X 28 L 7 Screw SM3/16'x28 L=7 1
32 [10112023 o g e Oil tube clamp 1
33 [10121007 o g R4 Oil return tube component 1
34 [101511026 BEETSML5/64” X28 L 9 Screw SM15/64"x28 =9 1
35 [10112025 JRER TR IR Oil wick fixing plate 1
36 [101S11010 FERIRFRZETOM9 /647 X 40 L 11 (FF  |Screw SM9/64"x40 L=11 (Oil Head > 2
37 [10123010 W D Oil wick (Oil Head) 1
38 11312031 Pl s Oil shield cover 1

%31

30

2

Th

FENO.| 2AEMS  Part NO. 2 PartName RPN Description e Number
1 20131019 LR AF TR Spool rest rod rubber cap 1
2 504050 TS SRR EENS L 16 Screw M5 L=16 3
3 W01047 BN Washer M5 2
4 |N01034 RS Nut M5 4
5 13831022 R BT ERAT Spool rest arm upper 1
6 101130T1 TR (D Thread guide ring 2
7 10113010 iTELE (1) Thread guide ring 2
8 13831019 LRIFE | Spool rest rod upper 1
9 [13831021 RAUFIEK Spool rest rod joint 1
10 [13831020 RIAF T Spool rest rod lower 1
n 10122106 Vavendil Spool rest rod rubber ring 2
2 |w01048 HEML6 Washer M16 2
3 N02008 A M6 Spool rest rod nut M16 1
14 [S04051 R i UPieay:: PN S 1) Spool rest arm lower screw M5 1
5 NO1034 R M5 Nut M5 2
16 |W03002 T M5 Spring washer M5 2
7 13831023 TERBLT LR AT Spool rest arm lower 1
18 [13831024 2R 45 Spool rest 2
19 20131010 2R Spool rest cushion 2
20 [20131006 EZixdl Spool pin 2
21 13831025 EArilg -] Spool retainer 2
22 1383100300 LR E (M) Thread stand asm. 1

10 (2)

9o M. BHRIERIS44/0il Ceservoir,Knee Lifter Components

10813k BH4(2)/Machine Head Accessories(2)

FENO.| 2AEMS  Part NO. 2 PartName BRI Description e Number
1 [1011203100 LT e T Hinge component 2
2 10122060 WLk e Head connecting rubber cushion 2
3 1017012 HEDBx1514 IR Needle 4
4 [101530010 Bk T A AT Nail 4
5 10118003 M Bobbin 2
6 101Mon Wk Machine head rest pin 1
7 20731047 W2 )] (KD Screw driver,large 1
8 10131003 W2 )) () Screw driver,medium 1
9 10131004 122z )] (/) Screw driver,small 1
10 1011101200 AR Oiler component 1
il 40131017 [ 2k Dust cover 1

FENO AHEfS Part NO. 2 PartName LR Description HE Number
1 10122022 R4S P B Qil reservoir rubber cushion 2
2 12801016 b 0Oil Reservoir 1
3 10111005 I TR AT Knee lifter push rod 1
4 10122020 T 0il Reservoir gasket 1
5 [10122021 5] Rubber ring 1
6  [101511028 HehALIZETSM5/16” X 24 L 7 Screw SM5/16"x24 L=7 1
7 10131001 TR Oil reservoir magnet 1
8 10122023 TR Oil reservoir rubber cushion 2
9 10112027 F H 0L A AR Knee lifter crank 1
10 [10127016 AT WA 2 Knee lifter spring 1
1 |HO5010 GB,/T896-1986 410 Snap ring 10 1
12 |10102011 L Knee lifter shaft 1
3 [101515012 AR AL 15T L 30 Screw M6 L=30 2
14 [101516004 AT AR A7 14 1 2 M6 L4 Nut M6 L=4 2
15 [101512002 I WREEETS L 26 Screw M6 L=26 1
16 [10101008 A R sk Bearing bracket 1
17 [101512003 BH4TMS L 16 Screw M8 L=16 1
18 [1011202800 TRHFFALE Knee press plate asm. 1
19 [101512004 EETME L 11 Screw M6 L=11 1
20 |10112030 FRYFFY L Knee press plate holder 1
21 10112029 R Knee press plate 1
22 [10112028 RYFT Knee press plate rod 1
23 [10122025 BYFFR Rubber 1
24 |10122024 R AR Knee press plate cover 1
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